G
=0
=

IS

\\\\\\\




Catalogue

Fig. L Sticker (US) ... o e e e 3
Fig. 2 Sticker (EU) .. oo 5
Fig. 3Appearance (singlemast) .......... ..., 7
Fig. 4 Appearance (two-stage-mast) ............c.c.oiiiiiinininennnnn. 8
Fig. 5 Appearance (three-stage-mast) ...............c.ccciiiiiinennn.. 9
Fig. 6 Control panel . . ... 10
Fig. 7 Fork frame kits (singlemast). . . .. ... 12
Fig. 8 Fork frame Kits (two-stage-mast) .......... ... i 14
Fig. 9 Fork frame Kits (three-stage-mast). ........ ... ... i, 18
Fig. 10 Outer mast kits (singlemast) .......... .. ... .. 20
Fig. 11 Outer mast kits (two-stage and three-stage-mast) ................ 26
Fig. 12 Inner mast kits (two-stage-mast) ......... ... .. ... 32
Fig. 13 Middle mast kits (three-stage-mast). .. .......... ... ..., 34
Fig. 14 Inner mast kits (three-stage-mast)............ ... .. ... .. 36
Fig. 15 Single mast hydraulic pipeline (threeways)...................... 40
Fig. 16 Single mast hydraulic pipeline (fourways)....................... 42
Fig. 17 Two stage mast hydraulic pipeline (threeways) .................. 46
Fig. 18 Two stage mast hydraulic pipeline (fourways) ................... 48
Fig. 19 Three stage mast hydraulic pipeline (three ways)................. 50
Fig. 20 Three stage mast hydraulic pipeline (fourways).................. 54
Fig. 21 Drive assembly . ... ... o 60
Fig. 22 Cylinder function group .. ... oot e e 64
Fig. 23 Load roller . ... .o e 66
Fig. 24 Tiller Kits . . ..o oo e e e e 68
Fig. 25 Tillerhead. . ... e e 70
Fig. 26 Protective armassembly . .......... .. i 74
Fig. 27 Platformassembly . ....... ... . i 76
Fig.28 Battery CoOver StruCture . ...ttt 80
Fig.29 Steering wheel Kits. . ... ... . i 82
FIg.30 Tilt cylinder . ... ..o e e 84
Fig.31 Truck body assembly. . ... ... ... . 86
Fig.32 Truck body assembly (sidesway) .......... ... ... ... 90
Fig.33 Hydraulic (three ways) ...t 96
Fig.34 Hydraulic (fourways). . . ... i 98
Fig.35 Forward cylinder. . ... ... i 102
Fig.36 Front lifting cylinder .. ... ... 104
Fig.37 Rear lifting cylinder ........ ... i i 106
Fig.38 Multi-tandem valve (threeways) . ... ... 108
Fig.39 Multi-tandem valve (fourways) ... ... 112
FIg. A0 Battery . . ..o e 114

Easyworn parts list . .. ... 116



Fig. 1 Sticker (US)

SOV—Z S\

/'/
AN
b TR
e oo )

/4

A DANGER

! Stay clear of all moving parts.
Hoving parts can cut or crush
i hands, feet, arms or legs.

L(without the pedal
stick this sticker)

Adding electrical devices(radio, {eminal, lights elc.Jor

elecirical systen in any my.

truck could
cause serious
injwy.




Fig. 1 Sticker (US)

Fr . o
= FAE e eV
A 941200300001 Hook sticker
Residual lift capacity
C 202047020000 .
sticker
Identification plate
E 202047020001
(ID-plate)
F 941200300002 Warning label
H 941200100016 Warning label
J 941200300003 Filling sticker
K 941200100009 Warning label
L 941200100011 Warning label
M 941200100010 Warning label
N 941200100014 Warning label




Fig. 2 Sticker (EU)

A

] (inside)

‘az;md\ -

X
/
IN/

G(without the pedal
stick this sticker)



Fig. 1 Sticker (EU)

e . A
= FAE e eV
A 941200300001 Hook sticker

B 941200100004 Warning sticker

Residual lift capacity
C 202047020000 .
sticker

D 941200100006 Warning sticker

E 202047020001 Identification plate

F 941200300002 Warning sticker

G 941200100003 Warning sticker

J 941200300003 Filling sticker




Fig. 3 Appearance (single mast)




Fig. 4 Appearance (two-stage-mast)




Fig. 5 Appearance (three-stage-mast)




Fig. 6 Control panel




Fig. 6 Control Panel

No. Art No. Description Qty. Note
1 206021520034 Protective cover(middle) 1
2 201021520036 Protective cover(top) 1
3 505610001000 Instrument kits 1
Protective
4 505621520025 1

cover(protective arm)




Fig. 7 Fork frame kits (single mast)

tilt cylinder




Fig. 7 Fork Carriage kits (single mast)

No. Art No. Description Qty. Note
NLO77.7.00-00
1 940200300012 Compound roller 4
110-range=50-55
2 910100300050 Bolt 4 GB5783-M12x30-8.8
3 910400500008 Spring washer 5 GB93-12
4 910400100008 Flat washer 4 GB97.1-12-200HV
Fixing plate (magnetic
5 201538020021 g plate (mag 1
steel )
6 940600100001 Magnetic steel 1 18x5
7 940600200001 Magnetic steel seat 1 18x16
8 201038020010 Baffle 2
9 201538010004 Inner carriage welding 1
10 216540510000 Load backrest welding 1
11 940100100002 Fork 2
12 201538010005 Fork frame welding 1
13 910200200098 Screw 1 GB70.1-M12x30-8.8
14 940500400002 Bearing 4 35x45x40
15 201538020020 Axle 35x714 1




Fig. 8 Fork frame kits (two-stage-mast)




Fig. 8 Fork frame kits (two-stage-mast)

No. Art No. Description Qty. Note
1 201538010002 Inner carriage welding 1
2 201538010003 Fork frame welding 1
3 201038020010 Baffle 2
4 910100300050 Bolt 4 GB5783-M12X30-8.8
5 910400500008 Spring washer 5 GB93-12
6 910400100008 Flat washer 4 GB97.1-12-200HV
7 201038020030 Axle 1 35X620
8 940500400002 Bearing 4 35X45X40
9 201538020010 Fixing p'g‘ttse(l’)“agne“c 1
10 940600100001 Magnetic steel 1 18X5
11 940600200001 Magnetic steel seat 1 18X16
12 201044520063 Assembg’aﬂ%tf 4 (pipe |
13 910200200075 Screw 2 GB70.1-M10X20-8.8
14 910400500007 Spring washer 2 GB93-10
15 910400100007 Flat washer 2 GB97.1-10-200HV
16 201044520027 Pipe clamp 2 2X10
17 910200200058 Screw 2 GB70.1-M8X25-8.8




Fig. 8 Fork frame kits (two-stage-mast)




Fig. 8 Fork Frame Kits (two-stage-mast)

18

910400500006

Spring washer

GB93-8

19

910200200098

Screw

GB70.1-M12X30-8.8




Fig. 9 Fork frame kits (three-stage-mast)

-~

tilt cylinde

"
o




Fig. 9 Fork Carriage kits (three-stage-mast)

No. Art No. Description Qty. Note

1 910200200098 Screw 1 GB70.1-M12x30-8.8
2 910400500008 Spring washer 9 GB93-12

3 910400100008 Flat washer 8 GB97.1-12-200HV
4 216540510000 Load backrest welding 1

5 940100100002 Fork 2

6 910200200100 Screw 4 GB70.1-M12x40-8.8
7 940600100001 Magnetic steel 18x5 1

Magnetic steel seat
8 940600200001 1
18x16
Fixing plate (magnetic
9 201038020011 gp (mag 1
steel )
10 201038020010 Baffle 2
NLQO77.7.00-00
11 940200300012 Compound roller 4
110-range=50-55

12 201538010000 Inner carriage welding 1

13 201538020000 Axle 35x765 1

) (three stage full free
14 201538010001 Fork frame welding 1
mast)
15 940500400002 Bearing 4 35x45x40




Fig. 10 Outer mast kits (single mast)

3077
29
il
1\ . /1
_ s =34
N * ’ ' )‘/
NG | /
IR
13—1 ] , A
|1 7
LJ ° /
/




Fig. 10 Outer Mast kits (single mast)

No. Art No. Description Qty. Note
1 910200200079 Screw 8 GB70.1-M10x40-8.8
2 910400500007 Spring washer 8 GB93-10
3 910400100007 Flat washer 8 GB97.1-10-200HV
4 940200200007 Side roller 4 42-CD=60
Washer DIN988-16x8
5 940600599004 . . 1
collective diagram
Adjusting washer (side
6 213044502068 . . 1
roller) collective diagram
7 910401300018 Circlip 4 GB894.1-35
8 940200100006 Main roller 4 92.5x35x28
201543010000 Outer mast welding 1 1200
9 201543010001 Outer mast welding 1 1600
201543010002 Outer mast welding 1 1800
10 910200400025 Screw 2 GB70.3-M8x20-8.8
201544510013 Cylinder (M) 1 4800/1600
201544510014 Cylinder (M) 1 4500
11
201544510015 Cylinder (M) 1 3600/1200
201544510016 Cylinder (M) 1 1800
12 201044520024 Protective cover 1
13 910200300023 Screw 2 GB70.2-M8x12-8.8




Fig.10 Outer mast Kits (single mast)

29




Fig. 10 Outer Mast kits (single mast)

No. Art No. Description Qty. Note
201543020010 Assembly frame 2 1 1200

14 201543020011 Assembly frame 2 1 1600
201543020012 Assembly frame 2 1 1800

15 910400500006 Spring washer 8 GB93-8

16 910400100006 Flat washer 1 GB97.1-8-200HV

17 910200200058 Screw 8 GB70.1-M8x25-8.8

18 201044510000 Axle with plate 1 40x76

19 201044510001 Chain wheel welding 1

20 910100300050 Bolt GB5783-M12x30-8.8

21 910400100008 Flat washer 2 GB97.1-12-200HV

22 910400500008 Spring washer 23 GB93-12

23 910300100008 Nut 1 GB6170-M12-10

24 201044520053 Bushing 1 17x13x62

25 213044520165 Pulley 145x60

26 910100100056 Bolt 1 GB5782-M12x90-8.8

27 201044520056 Spacer 2 54x42x10

28 940200500007 Chain wheel bearing 1 HC23525-43501100x

40x31.3
29 910300200005 Nut 2 GB6171-M20x1.5-10




Fig.10 Outer mast Kits (single mast)

: | 36
05 37

\_______;
N\

34




Fig. 10 Outer Mast kits (single mast)

collective diagram

No. Art No. Description Qty. Note
30 910600600030 Split pin 2 GB91-3.2x30
31 532644020096 Chain bolt 1 M16x1.5x111
32 213044520006 Axle 2 8x45
201043010006 Chain LH1244-79 1
33 201044510016 Chain LH1244-77 1
201044510018 Chain LH1244-67 1
34 940800700001 Nylon rivet 10 SR-578
201544520002 Protective plate 1 4800/1600
35 201544520018 Protective plate 1 3600/2400/1200
201544520006 Protective plate 1 1800
36 910200300028 Screw 6 GB70.2-M10x20-8.8
201543020007 Assembly framel 1 1200
37 201543020008 Assembly framel 1 1600
201543020009 Assembly framel 1 1800
I 213098510003 side roller kits 4
I 201544502005 Middle lifting chain 1




Fig. 11 Outer mast kits (two-stage and three-stage-mast)

[

— 292827 242625 24 1

N
e
)
i

M=
.
[/]

A ¢




Fig. 11 Outer Mast kits (two-stage and three-stage-mast)

No. Art No. Description Qty. Note
1 910200200079 Screw 10 GB70.1-M10x40-8.8
2 910400500007 Spring washer 12 GB93-10
3 910400100007 Flat washer 12 GB97.1-10-200HV
4 940200200007 Side roller 4 42-CD=60
Adjusting washer
5 213044502068 . . 1
(side roller) collective
6 910401300018 Circlip 4 GB894.1-35
7 940200100006 Main roller 4 92.5x35x28
201544510010 Lifting cylinder 1 4800
8 201544510011 Lifting cylinder 1 4500/3000
201544510012 Lifting cylinder 1 3600/2400
Protective cover (oil
9 201044520024 1
hose)
10 910200300023 Screw 2 GB70.2-M8x12-8.8
201544520001 Assembly frame 2 1 4800
11 201544520020 Assembly frame 2 1 4500/3000
201544520021 Assembly frame 2 1 3600/2400
12 910300500001 Nut 1 GB889. 1-M4-10
13 910400500003 Spring washer 1 GB93—4
14 910400100003 Flat washer 1 GB97. 1-4-200HV




Fig.11 Outer mast kits (two-stage and three-stage mast)

ézz
~—793

Tt
—~ 292827242625 24 1

N
Lad
)

M=
o
[]]

W




Fig. 11 Outer Mast kits (two-stage and three-stage-mast)

No. Art No. Description Qty. Note
15 910200300003 Screw 1 GB70. 2-M3x10-8. 8
16 920200500001 Magnetic switch 1 HWK23
17 910200500028 Screw 1 GB818-M4x30—-4. 8
18 920200300001 Micro switch 1 XZ-15GW22-B
201544510000 Outer mast welding 1 4800
19 201544510001 Outer mast welding 1 4500
201544510002 Outer mast welding 1 3600
20 201044520029 Assembly plate 1
201544520002 Protective plate 1 4800/1600
21 201544520017 Protective plate 1 4500/3000
201544520018 Protective plate 1 3600/2400/1200
201544520000 Assembly frame 1 1 4800
22 201544520018 Assembly frame 1 1 4500/3000
201544520019 Assembly frame 1 1 3600/2400
23 940800700001 Nylon rivet 10 SR-578
24 910300100007 Nut 6 GB6170-M10-10
25 255044020130 Fixin'g seat 2
(cylinder)
26 255044020129 Protective cover 2




Fig. 11 Outer mast kits (two and three stage mast)

ézz
~—793

N
Lad
)

Tt
—~ 292827242625 24 1

M=
.
[]]

W




Fig. 11 Outer mast kits (two and three stage mast)

No. Art No. Description Qty. Note
27 910400500007 Spring washer 12
28 910400100007 Flat washer 12
29 201044520017 Bolt 2 60
I 213098510003 Side roller kits 4
il 213098510004 Cylinder hoop kits 2




Fig. 12 Inner mast kits (two-stage-mast)




Fig. 12 Inner Mast kits (two-stage -mast)

No. Art No. Description Qty. Note
L | oo | enareeieans |
2 910401300020 Circlip GB894.1-40 2
3 201044520040 Pulley 110X24 2
4 201044520039 Bushing 17X13X54 1
s | somowoos | i 2
6 910400500008 Spring washer GB93-12 2
! 910100300057 cBsTEIMIZXT08s | 2
8 201544002000 Middle mast welding 1
9 910300200008 Nut 2 GB6171-M16x1.5-10
10 910600600030 Split pin 2 GB91-3.2x30
11 533243520008 Chain bolt 1 M16x1.5x111
12 910600700029 Axle 2 GB882-B8x40x2
201544510017 Chain LH1234-107 2 4800
13 201044510017 Chain LH1234-103 2 4500/3000
201044510019 Chain LH1234-87 2 3600/2400
I 201544502006 Sideward lifting chain 1

collective diagram




Fig. 13 Middle mast kits (three-stage-mast)




Fig. 13 Middle Mast kits (three-stage -mast)

No. Art No. Description Qty. Note
1 910100300057 Bolt 1 GB5783-M12x70-8.8
2 910400500008 Spring washer 2 GB93-12
3 910400100008 Flat washer 2 GB97.1-12-200HV
4 201044520039 Bushing 1 17x13x54
5 201044520040 Pulley 3 110x24
6 940200500001 Chain wheel bearing 2 780708K-100X40X27
201544510003 Middle mast welding 1
7 201544510004 Middle mast welding 1
201544510005 Middle mast welding 1
8 910100300052 Bolt 1 GB5783-M12x40-8.8
9 201044520041 Bushing 1 17x13x28
10 940200300012 Compound roller 4 12'(')'?;;976220025
11 910300200008 Nut 2 GB6171-M16x1.5-10
12 910600600030 Split pin 2 GB91-3.2x30
13 533243520008 Chain bolt 1 M16x1.5x111
14 910600700029 Axle 2 GB882-B8x40x2
201544510017 Chain LH1234-107 2 4800
15 201044510017 Chain LH1234-103 2 4500/3000
201044510019 Chain LH1234-87 2 3600/2400
I 201544502006 Sideward lifting chain 1

collective diagram




Fig. 14 Inner mast kits (three-stage-mast)

2

10, ﬁ .




Fig. 14 Inner Mast kits (three-stage-mast)

No. Art No. Description Qty. Note
1 910200200098 Screw 2 GB70.1-M12x30-8.8
Flat washer
2 910400100008 5
GB97.1-12-200HV
3 910400500008 Spring washer 2 GB93-12
4 910200200058 Screw 1 GB70.1-M8x25-8.8
5 910400500006 Spring washer 1 GB93-8
6 910400100006 Flat washer 1 GB97.1-8-200HV
Assembly plate 3 (Pipe
7 201044520060 1
clamp)
8 910200400025 Screw 2 GB70.3-M8x20-8.8
201544510006 Inner mast welding 1
9 201544510007 Inner mast welding 1
201544510008 Inner mast welding 1
201544510013 Cylinder(M) 1 4800/1600
201544510014 Cylinder(M) 1 4500
10
201544510015 Cylinder(M) 1 3600/1200
201544510016 Cylinder(M) 1 1800
11 910300100008 Nut 1 GB6170-M12-10
12 201044510001 Chain wheel welding 1
13 201044520053 Bushing 17x13x62 1




Fig.14 Inner mast kits (three stage mast)

12

.
10, ﬁ a




Fig. 14 Inner Mast kits (three-stage-mast)

No. Art No. Description Qty. Note
14 213044520165 Pulley 145x60 1
15 910100100056 Bolt 1 GB5782-M12x90-8.8
16 201044520056 Spacer 2 54x42x10
17 940200500007 Chain wheel bearing 1 100x40x31.3
18 201044510000 Axle with plate 40x76 1
19 910400100006 Flat washer 1 GB97.1-8-200HV
20 910400500006 Spring washer 5 GB93-8
21 910200200058 Screw 1 GB70.1-M8x25-8.8
Assembly plate 4 (Pipe
22 201044520063 1
clamp)
NLO77.7.00-00
23 940200300012 Compound roller 2
110-range=50-55
24 910300200005 Nut 2 GB6171-M20x1.5-10
25 910600600030 Split pin 2 GB91-3.2x30
26 532644020096 Chain bolt 1 M16x1.5x111
27 213044520005 Axle 2 9.5x52
201043010006 Chain LH1244-79 1 4800/1800
28 201044510016 Chain LH1244-77 1 4500/1600
201044510018 Chain LH1244-67 1 3600/1200
Middle lifting chain
jif 201544502005 1

collective diagram




Fig. 15 Single mast hydraulic pipeline (three ways)

AT




Fig. 15 Single Mast Hydraulic Pipeline (three ways)

No. Art No. Description Qty. Note
1 910200200058 Screw 8 GB70.1-M8x25-8.8
2 910400500006 Spring washer 8 GB93-8
3 201044520022 Pipe clamp 4 2x10-12
Hydraulic pipe weldin
4 201043020009 Y plp d 1
Hydraulic pipe weldin
5 201043020010 y p2p 91 1
Hydraulic pipe weldin
6 201043020011 y p3p 91 1
Hydraulic pipe weldin
7 201543020011 y plp g 1
Hydraulic pipe weldin
8 201543020012 y p2p 91 1
Hydraulic pipe weldin
9 201543020013 y p3p g 1
10 201020510000 Tilt cylinder kits 1
11 201044520062 Pipe clamp 2 2x10
. . 12-M16x1.5-M18x1.5-2
12 950400400004 Joint (straight) 1 40
13 950400200004 Joint (turning) 1 12-2xM18x1.5-24°
Hydraulic hose
201043020015 . 2 4800/1600
assembly (straight)
Hydraulic hose
14 201044520092 . 2 3600/1200
assembly (straight)
Hydraulic hose
201043020017 . 2 1800
assembly (straight)
Hydraulic pipe weldin
15 201044520073 y pgp g 1
Hydraulic pipe weldin
16 201044520074 y PIp g 1

10




Fig. 16 Single mast hydraulic pipeline (four ways)

4111

25-24— 23 |1

side shifter

/
/

o
U
"




Fig. 16 Single Mast Hydraulic Pipeline (four ways)

No. Art No. Description Qty. Note
1 910200200064 Screw 4 GB70.1-M8x55-8.8
2 910400500006 Spring washer 6 GB93-8
3 201044520022 Clamp 4 2x10-12

Hydraulic pipe weldin
4 201527020003 y p3p 9 1

Hydraulic pipe weldin
5 201527020002 y p2p 9 1

Hydraulic pipe weldin
6 201043020009 y plp 9 1

Hydraulic pipe weldin
7 201043020010 y p2p 9 1

Hydraulic pipe weldin
8 201043020011 y p3p 9 1

Hydraulic pipe weldin
9 201543020011 y plp 9 1

Hydraulic pipe weldin
10 201543020012 y p2p 9 1

Hydraulic pipe weldin
11 201543020013 y p3p g 1

Hydraulic pipe weldin
12 201527020000 y plp g 1

Hydraulic pipe weldin
13 201527020001 y p2p 9 1

Tilt cylinder
14 201020510000 1
components
15 910200200058 Screw 2 GB70.1-M8x25-8.8
16 201044520062 Clamp 2 2x10
. . 12-M16x1.5-M18x1.5-2

17 950400400004 Joint (straight) 1 40
18 950400200004 Joint (turning) 1 12-2xM18x1.5-24°




Fig. 16 Single mast hydraulic pipeline (four ways)

H/ﬁ
0 — |

2524~ -23/ |

side shifter

(6 5 3\:\1
21 !
\\\ g 8
N I =
T \:\\9
19 [~ .\\10
T el 7 N
T 2 N
.i;ﬁ la*? ‘é"- \ 13
16 TR - N 2NN
!‘-‘mL!\. 14
[N e




Fig. 16 Single Mast Hydraulic Pipeline (four ways)

No. Art No. Description Qty. Note
Hydraulic hose
201043020015 . 4 4800/1600
assembly(straight)
Hydraulic hose
19 201044520092 _ 4 3600/1200
assembly(straight)
Hydraulic hose
201043020017 _ 4 1800
assembly(straight)
20 201044520073 Hydraulic pipe welding 9 1
21 201044520074 Hydraulic Elge welding 1
Hydraulic pi di
22 201030520012 ydradfic Elge welding 2
Hydraulic hose (90°)10-L250-1SC-24
23 201030520013 2
assembly °
24 201030520014 Damping hole 2 0.8
25 950401100003 Joint 2 10-G1/4-M16x1.5-24°




Fig. 17 Two stage mast hydraulic pipeline (three ways)

‘)
a
4
[ / (I
[ I 1
3
2
1 car hydraulic assembly (three way) multi tandem valve
[ 5 I
lft cylinder | | h :D:ﬁz
\ lift cylinder
N P
6
| I I
10 9
L 4 L
:F]--m- il K P v -
tilt cylinder



Fig. 17 Two Stage Mast Hydraulic Pipeline (three ways)

No. Art No. Description Qty. Note
1 201044520070 Hydraulic pipe welding 6 1
2 201044520071 Hydraulic pipe welding 7 1
3 201044520072 Hydraulic pipe welding 8 1
Hydraulic hose
4 201544502013 : 1
assembly 1 collective
Hydraulic hose
5 201044520087 o 1 12-1.820-2SC-24°
assembly (90°)
6 201544020000 Hydraulic pipe welding 1 1
7 201544020001 Hydraulic pipe welding 2 1
_ _ 12-M16x1. 5-M18x1. 5
8 950400400004 Joint (straight) 2 40
9 950401000001 Joint (turning L) 1 12-3x18x1. 5—24°
Hydraulic hose
10 201544020003 1 12-1.590-2SC-24°

assembly (straight)




Fig. 18 Two stage mast hydraulic pipeline (four ways)

A\

Y

1

X

10N
N

~\ .L LS,
: - | |
g side shifter ﬁn

z

[N SN
i

lift cylinder lift cylinder

=

; —-Clm%——--llb-——--q

tilt cylinder



Fig. 18 Two Stage Mast Hydraulic Pipeline (four ways)

No. Art No. Description Qty. Note
Assembly plate 4 (Pipe
1 201030520011 1
clamp)
2 201038020012 Pipe clamp 4 4x10-8
3 91020020058 Screw 2 GB70. 1-M8X25-8. 8
4 201027520000 Hydraulic pipe welding 5 2
Hydraulic hose
5 201027520002 1 10-1.300-1SC-24
assembly (90°)
Hydraulic hose
6 532624020013 . 1 10-1.450-1SC-24°
assembly (straight)
_ 10-G1/4-M16X1. 5-24
7 950401100003 Joint 2 3
8 201030520014 Damping fin 2
9 201030520000 Hydraulic pipe welding 3 1
10 201030520001 Hydraulic pipe welding 4 1
Hydraulic hose
11 201544502013 assembly 1 collective 1
diagram
Assembly plate 1 (Pipe
12 201030520006 1
clamp)
13 213030520007 Pulley 1 110X112
14 201030520007 Bushing 1 17X13X14
15 910100100061 Bolt 1 GB5782-M12X130-8. 8




Fig. 19 Three stage mast hydraulic pipeline (three ways)

(Cro

(




Fig. 19 Three Stage Mast Hydraulic Pipeline (three ways)

No. Art No. Description Qty. Note
1 201020510000 Tilt cylinder kits 1
Hydraulic pi di
2 201044520074 ydradlic pipe weiding 1
10
3 201044520073 Hydraulic pipe welding 9 1
4 201038020012 Pipe clamp 4 4x10-8
5 950400600003 Joint 1
Hydraulic hose
201544520036 , 1 4800
assembly 3 (straight)
Hydraulic hose
6 201044520082 . 1 4500
assembly 3 (straight)
Hydraulic hose
201044520083 , 1 3600
assembly 3 (straight)
Hydraulic hose
201043020015 , 4 4800/1600
assembly 2 (straight)
Hydraulic hose
7 201044520080 . 4 4500
assembly 2 (straight)
Hydraulic hose
201044520092 . 4 3600/1200
assembly 2 (straight)
Hydraulic hose
201544520035 , 2 4800
assembly 1 (straight)
Hydraulic hose
8 201044520078 . 2 4500/3000
assembly 1 (straight)
Hydraulic hose
201044520092 . 2 3600/2400
assembly 1 (straight)
9 910200200058 Screw 10 GB70.1-M8x25-8.8
10 910400500006 Spring washer 10 GB93-8
11 201044520027 Pipe clamp 4 2x10
12 201038020012 Pipe clamp 6 4x10-8




Fig. 19 Three stage mast hydraulic pipeline (three ways)

(Ceo

(




Fig. 19 Three Stage Mast Hydraulic Pipeline (three ways)

No. Art No. Description Qty. Note
13 201044520022 Pipe clamp 2 2x10-12
14 201044520072 Hydraulic pipe welding 8 1
15 201044520071 Hydraulic pipe welding 7 1
16 201044520070 Hydraulic pipe welding 6 1
Hydraulic hose
17 201044520087 1
assembly (90°)
18 950400400004 Joint  (straight) 3
950401000001 Joint  (turning L) 2
Hydraulic hose
19 201044520082 , 1 4500
assembly 3 (straight)
Hydraulic hose
201044520083 , 1 3600
assembly 3 (straight)
20 201530520000 Hydraulic pipe welding 1 1
21 201530520001 Hydraulic pipe welding 2 1
22 950400200004 Joint (turning) 1
23 201544520033 Hydraulic pipe welding 3 1
Hydraulic hose
201544520037 1
assembly4 (90°)
Hydraulic hose
24 201044520084 1
assembly4 (90°)
Hydraulic hose
201044520085 1
assembly4 (90°)
Hydraulic hose
25 201044520087 1

assembly (90°)




Fig. 20 Three stage mast hydraulic pipeline (four ways)




Fig. 20 Three Stage Mast Hydraulic Pipeline (four ways)

assembly 1 (straight)

No. Art No. Description Qty. Note
1 940100200001 Side shifter 1 GC20NL
2 950401100003 Joint 2
Hydraulic hose
3 201030520013 2
assembly (90°)
4 201020510000 Tilt cylinder 1
Hydraulic pi di
5 201044520074 ydradlic pipe weiding 1
10
6 201044520073 Hydraulic pipe welding 9 1
Hydraulic pipe weldin
7 201030520012 ydradiic pipe welding 2
10
Hydraulic pipe weldin
8 201030520012 y PP 91 2
10
9 950400600003 Joint 1
Hydraulic hose
201544520036 . 1 4800
assembly 3 (straight)
Hydraulic hose
10 201044520082 ) 1 4500
assembly 3 (straight)
Hydraulic hose
201044520083 , 1 3600
assembly 3 (straight)
Hydraulic hose
201043020015 . 4 4800/1600
assembly 2 (straight)
Hydraulic hose
11 201044520080 . 4 4500
assembly 2 (straight)
Hydraulic hose
201044520092 . 4 3600/1200
assembly 2 (straight)
Hydraulic hose
201544520035 . 2 4800
assembly 1 (straight)
Hydraulic hose
12 201044520078 ) 2 4500/3000
assemblyl (straight)
Hydraulic hose
201044520092 2 3600/2400




Fig. 20 Three stage mast hydraulic pipeline (four ways)

(Ceo

{Ceo

13—14-16
26—27-28-29
7—13—14

1



Fig. 20 Three Stage Mast Hydraulic Pipeline (four ways)

13 910200200058 Screw GB70.1-M8x25-8.8
14 910400500006 Spring washer GB93-8
15 201044520027 Pipe clamp 2x10
16 201038020012 Pipe clamp 4x10-8
17 201030520001 Hydraulic pipe welding 4
18 201030520000 Hydraulic pipe welding 3
19 201044520022 Pipe clamp 2x10-12
20 201044520072 Hydraulic pipe welding 8
21 201044520071 Hydraulic pipe welding 7
22 201044520070 Hydraulic pipe welding 6
23 201044520087 Hydraulic hose
assembly
24 950400400004 Joint
25 950401000001 Joint
26 201530520000 Hydraulic pipe welding 1
27 201530520001 Hydraulic pipe welding 2
28 201530520002 Hydraulic pipe welding 3
29 201530520003 Hydraulic pipe welding 4
30 950400200004 Turning connecting joint
31 201544520033 Hydraulic pipe welding

13




Fig. 20 Three stage mast hydraulic pipeline (four ways)

(Ceo

{Ceo

13—14-16
26—27-28-29
7—13—14

1



Fig. 20 Three Stage Mast Hydraulic Pipeline (four ways)

Hydraulic hose
201544520037 1
assembly 4 (90°)

Hydraulic hose
32 201044520084 1
assembly 4 (90°)

Hydraulic hose
201044520085 1
assembly 4 (90°)

Hydraulic hose
33 201044520087 1
assembly (90°)




Fig. 21 Drive assembly




Fig. 21 Drive Assembly

assembly plate

No. Art No. Description Qty. Note

1 275015520005 Nut 5

2 940300400002 Drive wheel 1 250x82

3 940900600004 Drive turning assembly 1 5.53.534.0-AC-2.6KW

Drive wheel frame
4 201013510001 . 1
welding

5 505733510001 Proximity switch 1

6 910200200064 Screw 6 GB70.1-M8x55-8.8
7 910400500006 Spring washer 6 GB93-8

8 910400100006 Flat washer 6 GB97.1-8-200HV

9 910100300037 Bolt 6 GB5783-M10x30-8.8
10 910300100007 Nut 6 GB6170-M10-10
11 910100300088 Bolt 2 GB5783-M20x100-8.
12 910300100012 Nut 2 GB6170-M20-10

Damping spring guide
13 216513520003 2
rod

14 201013520011 Damping spring 2 50x10x197

15 940200100011 Main roller 4

16 910401300018 Circlip 4 GB894.1-35

Self lubricating wear
17 940500500001 2 18x150x10
plate
Spherical hinge
18 201013520000 2




Fig. 21 Drive assembly




Fig. 21 Drive Assembly

No. Art No. Description Qty. Note

: 002100006G-DC-0.6
19 940900700001 DC turning assembly 1 KW
20 940900600003 Drive turning assembly 1 5.53.532.0-AC-2.6KW







Fig.22 Cylinder Function Group

No. Art No. Description Qty. Note
1 911300100001 Screw plug 1 JB1000-M16x1.5
2 910800900005 Bonded seal 1 JB982-16
3 201019020004 Rubber mat 1 200x200x5
4 201019010000 Cylinder welding 1
5 951100200001 Airplug M18x1.5 1 M18x1.5




[

Fig. 23 Load roller




Fig.23 Load Roller

No. Art No. Description Qty. Note
I 201017001000 Load roller assembly 2
1 910700200023 Bearing 2 6208
2 940300300024 Front roller 1
3 910400900007 Washer 1 36
4 910300700002 Nut 1 M36
5 201017020000 End cap 1
6 910200400016 Screw 3 M6x12




Fig. 24 Tiller Kits




Fig.24 Tiller kit s

No. Art No. Description Qty. Note
1 922100100001 Canbus control tiller C 1 94300-90(REMA)
2 910200200058 Bolt thread 2 GB7O'1'2"8X25'8'
3 910200300005 Screw 4 GB70.2-M4x8-8.8
4 505611020006 Cover plate 1
5 505611010000 Tiller arm welding 1
- . NBN5-F7-E2(370
6 505633510000 Proximity switch 1
mm)
7 910200500015 Screw 2 GB818-M3x20-4.8
8 940500200002 Bushing with shoulder 2 17x19%11
9 505611020008 Tiller axle 1
10 910600400013 Elastic cylindrical pin 1 GB879.1-4x24
GB70.1-M8x20-8.
11 910200200057 Screw 1 8
12 505611020010 Left tiller cover 1
13 940400100002 Air spring (S255) 1 400N
14 950300100003 Nut 2 10-M16x1.5-24°
15 505611020009 Tiller seat 1
16 505611020011 Right tiller cover 1
GB70.2-M6x10-8.
17 910200300016 Screw 4

8




Fig. 25 Tiller head




Fig.25 Tiller Head

No. Art No. Description Qty. Note

1 201598520014 Left driving knob 1

2 201598520015 Horn button 1

Horn button assembly
3 201598520016 _ 5
spring
4 201598520017 Cam axle bushing 2
5 201598520018 Magnet 4
Emergency switch
6 201598520019 . 4
spring
7 910200200032 Screw 3 GB70.1-M6X10-8.8
8 910200200004 Screw 2 GB70.1-M3x16-8.8
9 910400100002 Flat washer 2 GB97.1-3-200HV
10 201598520020 Right driving knob 1
Driving button
11 201598520021 ) 1
connecting axle
PCB connecting
12 201598520022 ) 1
terminal

13 201598520023 Pressure sensor 2

14 201598520024 Top part of tiller head 1

15 201598520025 Bottom part of tiller head 1

16 201598520026 Left lifting button 1

17 201598520027 Magnet assembly seat 2

18 201598520028 Torsional spring 2




Fig. 25 Tiller head




Fig.25 Tiller Head

No. Art No. Description Qty. Note
19 | 201598520029 | Cmergencyswitch |,
spring assembly seat
20 201598520030 Emergency Button 1
21 201598520031 Switch cover 1
22 | 201598520032 Right lifting and 1
lowering button
23 910201400014 Screw 1 GB845-ST4. 2x25
24 201598520033 LED bi colored light 1
25 201598520034 LED bi colored light 1
assembly seat
26 | 201508520035 | |orsionalspringof o,
left driving button
27 | 201508520036 | lorsionalspringof -,
right driving button
28 201598520037 PCB 1




Fig. 26 Protective arm assembly

)
o
e
.
<
R




Fig.26 Protective Arm Assembly

No. Art No. Description Qty. Note
Right protective arm
1 505617510002 ) 1
bushing
2 910200300025 Screw 5 GB70. 2-M8x20-8. 8
Left protective arm
3 505617510004 _ 1
bushing
4 505617510001 Protective arm welding 1
5 940400100006 Air spring 1
6 910200300017 Screw 3 GB70. 2-M6x12-8. 8
7 910400500005 Spring washer 3 GB93-6
8 505617510005 Position spring 1
9 910200500015 Screw 2 (GB818-M3x20-4. 8
10 505633510001 Proximity switch 1 NBN5-F7-E5
11 910400500004 Spring washer 2 GB93-5
12 910400100004 Flat washer 2 GB97. 1-5-200HV
13 910200200023 Screw 2 M5X 16
14 505618020026 Switch transition plate 1
Protective arm base
15 505617510000 , 1
welding
16 910400500007 Spring washer 4 GB93-10
17 910100300036 Screw 4 GB5783-M10x25-8. 8
Protective arm clamp
18 505617520005 2
block
19 910200200080 Screw 4 GB70. 1-M10x45-8. 8




Fig. 27 Platform assembly




Fig.27 Platform Assembly

No. Art No. Description Qty. Note
1 505618020018 Platform pad 1
2 505618020020 Axle 1
3 940500200008 Bushing with shoulder 4
4 505618010000 Platform welding 1
5 910200300018 Screw 2 GB70.2-M6x16-8.8
6 940400100008 Air spring 1
7 910300400006 Nut 1 GB6173-M16x1.5-05
8 505618020024 Cam 1
9 505618020017 Cam axle 1
10 910400500004 Spring washer 2 GB93-5
11 910400100004 Flat washer 2 GB97.1-5-200HV
12 910200200023 Screw 2 GB70.1-M5x16-8.8
13 505618020026 Switch transition plate 1
14 505633510002 Proximity switch 1 NBNS5-F7-E2
15 910200500015 Screw 2 GB818-M3x20-4.8
16 505618010001 Assembly seat welding 1
17 910400100008 Flat washer 4 GB97.1-12-200HV
18 910400500008 Spring washer 4 GB93-12




Fig. 27 Platform assembly




Fig.27 Platform Assembly

No. Art No. Description Qty. Note
19 505618020025 Cable hanging plate 1
20 910300500006 Nut 4 GB889.1-M12-10
21 910200200100 Screw 4 GB70.1-M12x40-8.8
22 505618020016 Damping pad 2
23 505618020023 Anti vibration pad 2
24 505618020022 Anti vibration washer 2
25 911100100002 Spring 8 GB1972-A31.5-1
26 505618020021 Fixing bolt 2
27 910600600026 Split pin 2 GB91-3.2x20
Assembly seat main
28 505618020019 1
cover
29 910400500005 Spring washer 6 GB93-6
30 910200300017 Screw 6 GB70.2-M6x12-8.8
o,l 505618001000 Platform assembly 1




Fig.28 Battery cover structure

AR
“Q\)




Fig.8 Battery Cover Structure

No. Art No. Description Qty. Note
1 910200200033 Screw 12 M6x16
2 910400500005 Standard elastic washer 12 6
3 910400100005 Flat washer 12 6
4 940801300001 Hinge kits 2
5 206021020002 Battery cover 1
6 910300500003 Nut 12 M6







Fig.29 Steering Wheel ki  ts
No. Art No. Description Qty. Note
1 910401300016 Circlip 1 30
2 532616520002 Bearing seat 1
3 910700400004 Bearing 2 7206C/DB
4 532616520001 Spacer 1
5 910401400018 Circlip 1 62
6 910300500007 Nut 1 M14
7 532616510001 Back wheel frame welding 1
8 910100100069 Bolt 1 M14x100
9 532616520003 Bushing 1
10 940600500014 Washer 2
11 910700200019 Bearing 2 6204
12 940300300019 Wheel 1 124x60
o,1 532616510000 Steering wheel kits 2




Fig.30 Tilt cylinder




Fig. 30 Tilt Cylinder

No. Art No. Description Qty. Note
1 201598520011 Cylinder barrel 1
2 201598520012 Piston rod 1
3 201598520013 Guide bushing 1
Tilt cylinder sealing kits
4 201598510004 1
assembly
5 201020510000 Tilt cylinder assembly 1




Fig.31 Truck body assembly

19-14-15-16
~20-14-15-16

2324




Fig.31 Truck Body Assembly

No. Art No. Description Qty. Note
1 201521510000 Truck body welding 1
2 216521520001 Damping block 2
3 910200200098 Screw 8 GB70.1-M12X30-8.8
4 910400500008 Spring washer 12 GB93-12
5 201521510000 Apron welding (front) 1
6 201021510008 Counterweight block welding 1
7 201021520044 Battery limit block 1
8 910200200102 Screw 2 GB70.1-M12X50-8.8
9 910400500006 Spring washer 8 GB93-8
10 910400100006 Flat washer 11 GB97.1-8-200HV
1 201021510002 Protective cover welding (multi 1
tandem valve)
12 910200200053 Screw 2 GB70.1-M8X12-8.8
13 201021520026 Fixing frame 2
14 940400400003 Nut 11 M10-t(3-5)
15 910200200075 Screw 16 | GB70.1-M10X20-8.8
16 910400500007 Spring washer 24 GB93-10
17 910400100007 Flat washer 24 GB97.1-10-200HV
18 201021520027 Supporting plate 1




Fig.31 Truck body assembly




Fig.31 Truck Body Assembly

No. Art No. Description Qty. Note
19 201021510003 Connecting seat welding 1
20 201021510004 Fixing frame welding 1

Connecting seat welding
21 201021510005 ) 1

(supporting)

22 910400100008 Flat washer 6 GB97.1-12-200HV
23 910100100118 Bolt 3 GB5782-M20X40-8.8
24 910300100012 Nut 3 GB6170-M20-10
25 505621510003 Vent hole kits 1 1
26 505621510004 Vent hole kits 2 1
27 201021510007 Instrument base welding 1
28 910200200058 Screw 13 GB70.1-M8X25-8.8
29 201021520040 Counterweight 2
30 910100100061 Bolt 2 GB5782-M12X130-8.8




Fig.32 Truck body assembly (sides way)




Fig.32 Truck Body Assembly (sides way)

(supporting)

No. Art No. Description Qty. Note
1 201021510002 Truck body welding 1
2 216521520001 Damping block 2
3 910200200098 Screw 8 GB70'1"\;'12X30'8'
4 910400500008 Washer 12 GB93-12
5 910200200058 Screw 10 GB70.1-M8X25-8.8
6 910400500006 Spring washer 10 GB93-8
7 910400100006 Flat washer 2 GB97.1-8-200HV
8 910400100008 Flat washer 8 GB97.1-12-200HV
9 201021510002 P(rr?]tli;“t‘;ggr‘f{/;‘l’\%‘;i”g 1
10 910200200053 Screw 2 GB70.1-M8X12-8.8
11 201021520026 Fixing frame 2
12 940400400003 Nut 11 M10-t(3-5)
13 910200200075 Screw 16 GB70.1—|\210X20—8.
14 910400500007 Spring washer 24 GB93-10
15 910400100007 Flat washer 24 GB97.1-10-200HV
16 201021510003 Connecting seat welding 1
17 201021510004 Fixing frame welding 2
18 201021510005 Connecting seat welding 1




Fig.32 Truck body assembly (sides way)




Fig.32 Truck Body Assembly (sides way)

No. Art No. Description Qty. Note
19 910100100118 Bolt 3 | GB5782-M20X40-8.8
20 910300100012 Nut 3 GB6170-M20-10
21 201021520035 Assembly plate 1
22 201021520039 Assemb('fl’amf 5 (Pipe |
23 910200200032 Screw 8 | GB70.1-M6X10-8.8
24 910400500005 Spring washer 8 GB93-6
25 910400100005 Flat washer 8 GB97.1-6-200HV
26 201044520027 Pipe clamp 2 3x10
27 505621510003 Vent hole kits 1 1
28 505621510004 Vent hole kits 2 1
29 206021520034 Protective cover 1

(middle)
30 941100100006 Screw 10 M10X45-8.8

Protective cover
31 505621520025 (protective arm) 1

32 201021510011 Instrument base welding 1
33 201021520040 Counterweight 2
GB5782-M12X130-8.
34 910100100061 Bolt 2 8
35 203021510003 Left door welding 1

36 940800300002 Panel lock 1 MS866-8




Fig.32 Truck body assembly (sides way)




Fig.32 Truck Body Assembly (sides way)

No. Art No. Description Qty. Note
37 203021510002 Baffle welding (battery) 1
Battery replacement
38 203021510004 frame welding 1
39 232021510007 Rotary drum 4




Fig.33 Hydraulic (three ways)




Fig.33 Hydraulic (three ways)

No. Art No. Description Qty. Note
1 950400300009 Joint (straight) 3 12-G3/8- M18x1.5-24°
2 950400200004 Joint (turning) 2 12-2xM18x1.5-24°
Hydraulic hose
3 201025020016 2 10-L800-1SC-24°
assembly type S (90°)
_ _ 12-M22X1.5-M18X1.5
4 95040040005 Joint (straight) 2 040
. . 10-M20X1.5-M16X1.5
5 950400400012 Joint (straight) 6 040
6 201025001001 Multi tandem valve 1
7 201025020012 Hydraulic pipe welding 4 1
8 950400100001 Joint (straight) 1 12-G3/8-M18x1.5-24°
9 201025020013 Hydraulic pipe welding 5 1
10 201025020011 Hydraulic pipe welding 3 1
. . 12-M16X1.5-M18X1.5
11 950400400004 Joint (straight) 1 040
Electromagnetic VB1601322-100-24D
12 950700200004 N 1
directional valve C
13 201025020018 Hydraulic pipe welding 2 1
14 201025020017 Hydraulic pipe welding 1 1
15 950600400001 Throttle valve 1 VSCO06-10.0L/min
16 201025020010 Multi tandem valve 1




Fig.34 Hydraulic (four ways)




Fig.34 Hydraulic (four ways)

No. Art No. Description Qty. Note
. _ 12-G3/8-
1 950400300009 Joint (straight) 3
M18x1.5-24°
2 950400200004 Joint (turning) 2 12-2xM18x1.5-24°
Hydraulic hose
3 201025020016 2 10-L800-1SC-24°
assembly type S (90°)
: . 12-M22X1.5-M18X1
4 95040040005 Joint (straight) 2
.5-24°
. . 10-M20X1.5-M16X1
5 950400400012 Joint (straight) 6 5040
6 201025001001 Multi tandem valve 1
7 201025020012 Hydraulic pipe welding 4 1
8 201025020013 Hydraulic pipe welding 5 1
9 201025520001 Hydraulic pipe welding 2 1
10 201025520000 Hydraulic pipe welding 1 1
11 950600400001 Throttle valve 1 VSCO06-10.0L/min
12 201025020010 Multi tandem valve 1
: . )12-G3/8-
13 950400100001 Joint (straight 1
M18x1.5-24°
14 950400200003 Joint (turning) 2 10-2XM16X1.5-24°
15 201025020011 Hydraulic pipe welding 3 1
_ _ 12-M16X1.5-M18X1
16 950400400004 Joint (straight) 1 5040
Electromagnetic VB1601322-100-24
17 950700200004 N 1
directional valve DC




Fig.34 Hydraulic (four ways)




Fig.34 Hydraulic (four ways)

No. Art No. Description Qty. Note
950900100003 Hydraulic power unit 1 24V2.2KW2.2cc
18
950900100008 Hydraulic power unit 1 24V3.0KW3.2cc
19 201025020018 Hydraulic pipe welding 2 1
20 201025020017 Hydraulic pipe welding 1 1




Fig.35 Forward cylinder




Fig.35 Forward Cylinder

No. Art No. Description Qty. Note
1 201598520001 Cylinder barrel 1
Forward cylinder piston
2 201598520002 1
rod
3 201598520003 Forward cylinder cap 1
Forward cylinder sealing
4 201598510001 . 1
kits assembly
201520010000 1 545
5 Forward cylinder
assembly
201520010001 1 485




Fig.36 Front lifting cylinder




Fig.36 Front Lifting Cylinder

No. Art No. Description Qty. Note
1 201598520004 Cylinder barrel 1
2 201598520005 Piston rod 1
3 201598510002 Sealing pad assembly 1
4 201598520006 Joint 1
Front lifting cylinder
5 201544502004 1
assembly




Fig.37 Rear lifting cylinder




Fig.37 Rear Lifting Cylinder

No. Art No. Description Qty. Note
1 201598520007 Cylinder barrel 1
2 201598520008 Cylindrical pin 1 B10x25
3 201598520009 Piston rod 1
4 201598510003 Sealing pad assembly 1
5 201598520010 Joint 1
Rear lifting cylinder
6 201544502003 1
assembly




Fig.38 Multi-tandem valve (three ways)




Fig.38 Multi-tandem valve (three ways)

No. Art No. Description Qty. Note
1 950700200004 Solenoid valve kits 1 VB1601322-100-24DC
) ) 12-M16x1. 5-M18x1. 5
2 950400400004 straight Joint 1 o4
i i 12-M22x1. 5-M18x1. 5
3 950400400005 straight Joint 2 o4°
Hydraulic multi way
4 950700100002 1
control valve
Multi tandem valve
5 201025010000 ) 1
assembly frame welding
Micro switch
6 920200300004 4
RZ-15GQ22-B3
Multi tandem valve
7 201025020003 ) 3
control tiller base
8 910300100007 Nut 3 M10
Multi tandem valve
9 201025020004 2
control lever 1
10 216525020010 Lifting knob 1
11 216525020011 Forward knob 1
Multi tandem valve
12 201025020005 1
control lever 2
13 216525020012 Tilt knob 1
14 201025020008 Metal plate 3
15 910600700002 Short axle 6 4x18
16 910600600005 Split pin 6 1.6x10
Multi tandem valve short
17 201025010001 ) 1
axle welding
18 910200200033 Screw 1 M6%x12




Fig.38 Multi-tandem valve (three ways)

181920

~



Fig.38 Multi-tandem valve (three ways)

No. Art No. Description Qty. Note
19 910400100005 Flat washer 12 6
20 910400500005 Spring washer 12 6
Multi tandem valve
21 950400400012 _ 6
Joint
22 201025020010 Bushing 1
23 950400100001 Joint 1




Fig.39 Multi-tandem valve (four ways)




Fig.39 Multi-tandem valve (four ways)

No. Art No. Description Qty. Note

1 201025020008 Metal plate 4

Multi tandem valve
2 201025020003 4
control lever

3 910300100007 Nut 4 GB6170-M10-10
4 201025020004 Control lever 1 2

5 216525020010 Lifting lever 1

6 216525020011 Move forward lever 1

7 216525020012 Tilt lever 1

8 216525020012 Side shift lever 1

9 201025520004 Control lever 2 1

10 201025510001 Axle 1

Multi tandem valve
11 201025510000 . 1
assembly frame welding
12 950200300004 Micro switch 5 RZ-15GQ22-B3
Multi tandem valve four
13 950700100005 1 MSV04-41323-103
way
Electromagnetic VB1601322-100-24

14 950700200004 1

directional valve

DC




Fig.40 Battery




Fig.40 Battery

No. Art No. Description Qty. Note
206037010002 24V400Ah
1 Power supply
201037010000 assembly 1 24V/270Ah
201037010003 24V360Ah
2 920400100007 Plug kits 1 REMA95311-00
3 505698510002 Screw 24 Only bolt type battery




Easy worn parts list

No. Art No. Fig./Position Description Qty. Note
1 201538020020 Fig.7/15 Axle 1 _
Fork carriage
components
2 940500400002 Fig.7/14 Bearing 4
3 0000027056 Fig.22/1 Bearing 2
4 2090416001 Fig.22/2 Front wheel 1 Load roller
. Load roller
5 9000010447 Fig.22/ 1 2
assembly
6 2020416001 Fig.28/12 Balance roller 1
7 0000027001 Fig.28/11 Bearing 2
8 2000413002 Fig.28/9 Sleeve 1 _
Steering wheel
_ components
9 2000413001 Fig.28/4 Spacer 1
10 0000027013 Fig.28/3 Bearing 2
. Balance roller
11 9000003638 Fig.28/13 components 2
12 940200100006 Fig.10/8 Main roller 4
13 940200200007 Fig.10/4 Side roller 4
Mast
) ) components
14 940200500001 Fig.12/1 Bearing 2
15 940200300012 Fig.14/23 Compound roller 2
. . Battery cover
16 940801300001 Fig.27/4 Hinge components 2
structure
17 940200100011 Fig.20/15 Main roller 4 Drive assembly
) Sealing pad Rear lifting
18 201598510003 Fig.36/4 1 )
assembly cylinder




No. Art No. Fig./Position Description Qty. Note
. Sealing pad Front lifting
19 | 201598510002 Fig.35/3 1 .
assembly cylinder
Front cylinder
, ) ) Move forward
20 | 202098510001 Fig.34/4 sealing kits 1 .
cylinder
assembly
) Tilt cylinder sealing ' .
21 | 201598510004 Fig.29/4 . 1 Tilt cylinder
kits assembly
, Bushing with
22 | 940500200002 Fig.23/8 2
shoulder
Tiller components
23 | 940400100002 Fig.23/13 Air spring(S=55) 1
24 | 940400100006 Fig.25/5 Air spring 1 _
Protective arm
assembly
25 | 505617510005 Fig.25/8 Location spring 1
, Bushing with
26 | 940500200008 Fig.26/3 4
shoulder
. . . Platform
27 | 940400100008 Fig.26/6 Air spring 1
assembly
i Anti-vibration
28 9000008897 Fig.26/31 2
components
29 9000003987 Fig.39/2 Plug components 1
Battery
30 | 505698510002 Fig.39/3 Screw 24




